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Mesbar Kaveh Industrial Co.

LABORATORY TEST REPORT

* Test No: 99040110004

* Date: 1399.12.09

* costomer: Tajhizat system

*order kind: copper bar

* standard: BS EN 13601

Laboratory Test Results:

result Measured values reference unit Description of test
OK 49.98*5.97 50*6 mm size
OK 58.35 58 MS/m Electrical conductivity
OK 84 70-90 HV Hardness
ok Bend

Chemical

compositi
on

Signed By:Lab management/Quality

control:A.Taghipoor

Factory Mesbar kaveh:No.24,22th St.,Kaveh Industrial city of saveh-Tel :+988642345224-6-3th
floor,no.57, Alvand St. Argentina Sq. - Tel: +982188888407- Fax: +982188209352




L]

"n‘-’; Q*/I‘U 6’." 3/ et )1 13
* ol
"'f-l 2 ‘f‘l ﬂJh‘ e o
“j;_,., - b _-.{,_,._.__r_..f,b,,”
ro LS | S5 0 yhe gl | S TN Coliral aleT s 35
45 mm: gL 4 80 mm: 5 ) wad el dle Fai (S lie yio £
IEC 60660 :a )ikt 700mmHg  :1ga 428 40%:qgl 25°C 1l glod
ST 0 0 g0 yui 7 G 01 g nalimnl ibis o 3T ol oo
i | :
P S 3« [ .5 o O Canlial Sy . o
— i V) (V) dabs 5 RN B
b 3T (V) 4gad
ek 31 kV 3500 1000 |

Pl eige SBT sl Sl g 33
e g

3]

}ﬁ.&:‘- It.:.-.ll'lLT-'- EEBE HJ.E.-I d-l:n.l ﬁ}}leCﬁﬂﬁﬁu JJHJ.:L;‘M‘ L_J.nll.ml A ulﬁ-:iLIJT L:.'l'lj)ﬂ u:n.lL‘_JT Lrlh—il
Le gai 69) = (oSS By g s all Lo 45 g8 OLL 53 pladl Ly ils” b Sy Cow
1hl-i',§§_}1",j.Li|5b)yJ-L;JnML:J

el ylzel LB OT S5 a0 jlael 2518 fool Lgs -

YVEVLPYD 1,185,090 YWIAYVAL - & L VPAYY A VAVED - VNS Jiias §guia g3
wWww.pwut.ac.ir



	Copper Earth Bar.pdf (p.1)
	Copper Earth bar2.pdf (p.2)

